Assembly, Operating Instructions

and Parts List

SPRING

TINE CULTIVATORS

MODELS LST & LSTW

— A Corporate Division of DYNAMICS CORPORATION OF AMERICA %}

POST OFFICE BOX 107 — YAZOO CITY, MISSISSIPPI 39194 U. S. A,




A*
4 0 RECEIVING INSTRUCTIONS
The following information will enable the receiver and assembler to identify by shipping assembly
number, the correct number of pieces or bundles of each component needed to make up a complete
machine of the sizes listed below.
FOREWORD
THIS MANUAL PROVIDES SUGGESTED OPERATING TECHNIQUES TO HELP YOU i
OBTAIN EFFICIENT AND DEPENDABLE USE FROM YOUR NEW AMCCG EQUIPMENT. )
THIS MANUAL ALSO CONTAINS GENERAL INFORMATION, SPECIFICATIONS, SAFE- il SPRING TINE CULTI VATP_,R - MODELS LST and LSTW
TY SUGGESTIONS, MAINTENANCE, AND SET-UP INFORMATION. SHIPPING ASSEMBLY NO. USED PER MODEL WT.
MODEL LST— | 30 | 32 | 36 | 38 |W52| W54 | w58 |We0 |EA.
A74856 10° Basic Frame i 1 1 1 1 1 1 1 1340
READ THIS MANUAL CAREFULLY BEFORE OPERATING THE EQUIPMENT. KEEP A74881 3-Pt. Hitch Assembly 3 " ] 3 " 7 3 T T340
IT HANDY FOR FUTURE REFERENCE. IF, AT ANY TIME, YOU HAVE ANY QUES- o727al -siraddie NoInE Ki) 1 il 4L s 10 111 f12
A74896 Gauge Wheel — Long (R) 1 1 1 1 i 1 1 1 54
TIONS, REMEMBER YOUR AMCO EQUIPMENT DEALER IS BEST QUALIFIED TO A74801 Gauge Wheel — Long (L) 3 1 N 1 1 1 3 " 52
HELP YOU. HE HAS TRAINED SERVICE TECHNICIANS AND AMCO REPLACEMENT A74886 Gauge Wheel — Short (R) 1 1 1 1 48
PARTS TO KEEP YOUR AMCO TILLAGE TOOLS IN TOP OPERATING CONDITION 7 . Galde Whes! — SR D) ? L0 O O .-
A74861 Tine Assemblv w/Shovel 30 32 36 38 | B2 | 54 58 | 60 7
AT ALL TIMES. A74911 6" Extension 1 1 8
\. ) A74916 12'" Extension 1 1 106
f g A74921 18 Extension 1 1| 156
SERVICE DEPARTMENT . A74866 Wing Frame — R 1 1 1 1 |120
A74871 Wing Frame — L 1 1 1 1 120
A74876 Pivot Bar 1 1 1 1 50
A74806 Wing Stop 1 1 1 1 36
A74931 Truss Rod 1 1 1 1 14
YAZOO CITY, MISSISSIPPI
GENERAL SPECIFICATIONS OPTIONAL EQUIPMENT
P7160 2%'" Sweep 30 | 32 | 36 | 38 |52 | 54 | 58 | 60 A
. _ Approx. P7171 4’" Sweep 30 | 32 | 36 | 38 | 52 | 54 | 58 |60 1
Model Width No. of Tines Weight A74581 Safety Lamp Bracket 1 1 1 1 1 1 1 1 3
LST-30 10° 20 810 | A74936 Mechanical Wing Lift Kit 1 1 1 1 24
, 4 A74926 . Hydraulic Kit
LST-32 11 32 830 }
’ ! A74941 Hydraulic Wing Lift 1 1 1 1 48
L.ST-36 12 36 960 A74981 3 x 16" Cylinder 1 1 1 1 35
LST-38 19 38 1020
LSTW-52 17 52 1400
LSTW-54 18’ 54 1420
LSTW-58 19’ 58 1550
LSTW-60 20’ 60 1610

-

2 | 3



ASSEMBLY INSTRUCTIONS

Place all bundles where they will be convenient.
Open all bundles and arrange loose parts where
they may be readily seen when needed but do
not mix parts of one bundle with those of an-
other. Study all the components and proceed

The following text describes and illustrates the
recommended procedure for assembling tpe
AMCO Spring-Tine Cultivator. Wherever a dif-
ference in procedure occurs due to the difference
in the cultivator model it will be so noted.
NOTE: The right and left hand side of the c.ul-
tivator is designated when facing the direction
the machine will travel in operation.

with the step by step instructions.

FIG. 1

Pivot Bar

Truss Rod

Cable Bracket

Cable Clamp

Cable Thimble

Cable

Clevis Pin

Support Sleeve
Bracket—14 x 1% x 4-7/8
Bolt—5/8 x 4%

. Bolt—-5/8x4

. Bushing—14 0.D. x 2
. Bolt—3/4x3

. Wing Stop

[
EEpEBomupmpepr

(4)

lv-"‘

STEP NO. 1 MAIN FRAME, HITCH & TRUSS ROD ASSEMBLY

A. Begin cultivator assembly by blocking main
frame approximately 24" from the floor. Position
3-pt. hitch assembly on front frame member as
shown in Fig. 1. Make sure the hitch is centered
on frame (center of frame is approximately 60%"’
from outside end of frame). Secure hitch assem-
bly using four (4) brackets and eight (8) 5/8"" x
4%’ bolts, lockwashers and nuts. Place one (1)
bushing between lower holes of upper portion of
hitch and secure with a 5/8° x 4’ bolt, lock-
washer and nut. Next attach rear brace from
hitch to rear of main frame using two (2) 5/8"" x
4” bolts, lockwashers and nuts. (See Fig. 4)

B. Insert threaded end of truss rod into lug on rear
corner of frame and attach opposite end to hitch
as shown in Fig. 1. Use previously installed
bolt at hitch end of truss rod and one (1) lock-
washer and nut on threaded end of truss rod.
Repeat procedure on opposite said of frame.

C. Attach a pivot bar to each end of main frame us-

ing six (68) 1/2"" x 2" bolts, lockwashers and
nuts (place extension on bottom side). When

(5)

attaching wing sections to pivot bars, use one
(1) 8/4" x 3" bolt, lockwasher and nut at each
corner.

. Mount one (1) Wing Stop—R on right front corner

of frame as shown in Fig. 1 (the rear bracket of
same will bolt to upper gauge wheel as to be
described in Fig. 2). Secure using two (2) U-
bolts, lockwashers and nuts. The cable bracket
is to be fastened on wing frame in position shown
and secured with two (2) U-bolts, lockwashers
and nuts. Place one (1) support sleeve into wing
stop and secure with a clevis pin and hairpin
cotter as shown in Fig. 1. Wrap one end of cable
(5/16 x 41 Lg.) around support sleeve (between
stops on sleeve) and fasten using one (1) cable
thimble and two (2) cable clamps. The opposite
end of cable is to be inserted through front hole
of cable bracket (after inserting cable thimble
in hole) and secured with two (2) cable clamps.
Repeat above procedure on left side of machine,

When attaching 3-pt. hitch (Cat. I) to 4%’ main
frame follow the same procedure.



r“ E ﬁ A. Fasten tine asseny;;
i 1 . lies to 1/2 x 2 flat frame
B members as shown i, pio 3 using 7/16” x 1%
bolt furnished Wity tine assembly. For proper
tine spacing refer t, (ine spacing diagrams.

f’j‘j{ ! B. Refer to receiving yygtryctions on Page 2 when
tl’ 5 determining which gyrensions are to be used on
f‘ﬂ’?i 4 | the various modely zpq widths. As shown on
4 i center page parts Graying, the 6'* extensions can
be b.olted to oulSige ends of either main frame
W ;’g'ﬁ A or wing frames. The 1 fr, and 1% ft. extensions
e i are also bolted t0 q,¢side ends of same frames.

| f W’;IV | Use 1/2"" x 1%"" bois, lockwashers and nuts to
WA fasten all extensiopg

f” /) P!Ii] C. Refer to tine SPaCiye gjggrams when positioning
{ the tine assemblieg’ place cepnter of tine on
circles dimensioNeq g5 shown. When spacing
tines on 4% ft. ftane oxtensions, use same ex-

tension placingS a5 ysed on the basic 10 ft.
frame setup.

) __ STRADDLE MOUNT KIT ASSEMBLY

position one (1) Pin Iygcret (R) beside 3-pt. hitch
assembly as shown in ki, 4 Use a 4-hole mounting
plate. on rear side of frame member and secure as
shown using four (4) S/g:» ¥ 414" polts, lockwashers
and nuts. Place a Slegye (11 x 9%) between brac-
gets and secure using , ;leyis pin with clinch pin.
repeat on left side of hitch assembly.

@)

STEP NO. 3 TINE AND EXTENSION ASSEMBLY

NOTE: All cultivators to be set up for 4’ tine
spacing are pre-marked at factory. Center tine

assemblies on frame marks.

FIG. 4

1.
2.
3.
4

Pin Bracket—R
4-Hole Plate
Clevis Pin

. Clinch Pin



SPRING -TINE CULTIVATORS ¢

OPTIONAL EQUIP.

&)



Ref. No. Part No. Description Qty. Used Ref. No. Part No. Description Qty. Used

MAIN FRAME — 10° 66 PAB9979  Control Bracket 1 N\ 4 »—,<
1 PA74667 Main Frame 1 67 gAmggg gauge ‘gheel Bracket (Lower) 1 ‘S ]
68 A74 im — D.C. — 1650 -
PIVOT BAR 60  P-4687  Tire — Smootli 4.80 x 8 1 ) TINE SPACING - 47
2 PA74692 Pivot Bar—R 1 70 P-4397 Tube — 4.00 x 8 1
3 PA74693 Pivot Bar—L 1 71 69976  Control Rod 1
4 P-2844 Capscrew — 1/2 x 2 12 72 69760 Sleeve 1
5 P-2856 Capscrew — 3/4 X 3 4 73 68244  Bushing ] 1
6 P-3118 Nut — HX 1/2 12 74 937 Swivel — Casting 1
7 P-3119 Nut — HX 3/4 4 75 P-4614 Hub e
8 P-3447 Washer — Lock 1/2 12 76 ~P-4617 Cones — Bearing 2
9 P-3449 Washer — Lock 3/4 4 77 P-4618 Seal — Grease 1
78 P-4619 Hub Cap 1
WING FRAME 79 P-2893 Bolt — Lug g "
10 PA74678 Wing Frame — R 1 80 P-2840  Capscrew 1/2 x 4-1/2 5 i 10° BASIC FRAME AND 6" EXTENSIONS
11 PA74680 Wing Frame — L 1 81 P-2808 Capscrew 5/8 x 2 1
82 P-2860 Capscrew 3/4 x 2-1/2 1
EXTENSION — 1-1/2’ 83 P-3118 Nut — HX. 1/2 5
12 PA74720 Extension — R 1 84 P-3110 Nut — HX. 5/8 1 “l
13 PA74732 Extension — L 1 85 P-3119 Nut — HX. 3/4 1
14 P-2896 Capscrew 1/2 x 1-3/4 12 86 P-4374 Nut — HX. (Jam) 3/4 3
15 P-3118 Nut — HX- 1/2 12 87 P-3139 Nut — HX. (Lock) 3/4 1
16 P-3447 Washer — Lock 1/2 12 88 P-3172 Nur.h— HX. (Slotted) 1'* 1 6
89 P-3447 Wwasher — Lock 1/2 5
EXTENSION — 1’ 90  P-3448  Washer — Lock 5/8 1 . ’1“’ /e "|‘" 17 — i"'- 16 ———1'— 16 A—I-s- /6 —o-l
17 PA74725 Extension — R 1 91 P-4371 Washer — S.A.E. 3/4 2
18 PA74727 [Extension — L 1 92 P-3731 Cotter Pin 1 O [@) Q) @) (@] [@) o]
19 P-2896 Capscrew 1/2 x 1-3/4 12 —pl2
20 P-3118 Nut — HX. 1/2 12 ~ WING STOP | §
21 P-3447 Washer — Lock 1/2 12 93 PA74609 Wing Stop — R 1 16 J6 —1r+ g 24— |4 16 ‘.‘* 16 .
94 PA74600 Wing Stop — L 1 O]
EXTENSION — 6"’ 95 PA74715 Cable Bracket 2 (@] Q QO [} @) [e) HeoN
22 PA74722 Extension — Short 2 96 PAT47 12 Suppclnrr. Sleeve 2 H 1
23 P-2896 . Capscrew 1/2 x 1-3/4 4 97 6967 U-Bolt 8
54  P-3118  Nut — HX. 1/2 4 98  P-3118  Nut— HX. 1/2 16 ‘J?_ * I“" 16 *‘l‘- 16 = 16 ——| 6 = o v|-4 16 16 16
25 P-3447 Washer — Lock 1/2 4 99 P-3447 Wagikers}— Lock 1/2 16
100 P-7168 Cable 5/16 x 41 Lg. 2 [®) (o)
MAIN FRAME ~ 4-1/2’ 101 P-3002 Cable Clamp 8 Q O (@] (@]
26 PA74754 Main Frame 1 102 P-4210 T'ilimble 4 e 6
103 69062 Clevis Pin 2
3-PT. HITCH — CAT. II 104  P-3733  Hairpin Cotter s i 1" "'|'* 16 -"1* 16 —v-.-slo e -'-s |6 —v-’-- 16 —,-}4- l6 —»1
27 PA74137A Hitch Bracket — R i ) !
28  PA74142A Hitch Bracket — L 1 MECHANICAL WING LIFT . Q A o 6] @) O @) o] o)
29 74697  Hitch Brace 1 105 PA74743  Lift Stand 2 . [
30 69073  Bracket 4 106 P-4591 Windlass (D.T. 6805) 2 ¥ (;
31 69072 Bushing 1-1/4 0.D. x 2 LG. 1 107 P-2827 Capscrew 3/8 x 1 4
32 P-2898 Capscrew 5/8 x 4 3 108 P-3116 Nut — HX. 3/8 4
33 P-2870 Capscrew 5/8 x 4-1/2 8 109 ' P-3443 Washer — Lock 3/8 4
34 P-3110 Nut — HX. 5/8 11 110 P-2847 Capscrew 1/2 x 3 4
35 P-3448 Wwasher — Lock 5/8 Med. 11 111 P-3118 Nut — HX. 1/2 4
112 P-3447 Washer — Loek 1/2 4
3-PT. HITCH — CAT. I 113 , P-7162 Cable 5/16 x 70 2
36 PA74186 Hitch Bracket — R 1 114 P-3002 Cable Clamp 4
37 PA74191 Hiteh Bracket — L 1 %15 P-4$410 Cla.ble Thimble 2
38 74697 Brace 1 16 747 Sleeve 4 » .
39  P-4678  Pin— Link 2 I" EXTENSIONS 12 EXTENSIONS
40 P-3197  Nut — HX. 1-1/8 2 HYDRAULIC WING LIFT
41 P-3478 Washer — Lock 1-1/8"" 2 117 PA74748  Lift Arm 2
42 69072 Bushing 1-1/4 x 2 Lg. 1! 118 PA74740 Arm Bracket — R 1
43 69073 Bracket 4 119 PA74788 Arm Bracket — L 1 I3 )
44 P-2898 Capscrew 5/8 x 4 3 120 P-2858 Capscrew 3/4 x 4 2 26
45 P-2870 Capscrew 5/8 x 4-1/2 8 121 P-3119 Nut —~ HX. 3/4 2 -
46 P-3110 Nut — HX. 5/8 11 122 P-3449 washer — Lock 3/4 2 2| ja— — P 3
47 P-3448 Washer — Lock 5/8 11 123 69674 U-Bolt 1/2 4 - -3
124 P-3118 Nut — HX. 1/2 8 3
1-1/8'* LINK PIN KIT 125 P-3447 washer — Lock 1/2 8 Q. B O - <]
48 P-4677  Pin—Link 2 126 P-3002 Clamp — Cable 8 < fo]
49 P-3197 Nut — HX. 1-1/8 2 127 -4210 Cable Thimble 4 d e L
50 P-3478  Washer — Lock 2 128 pP-7162  Cable 5/16 x 76 Lg. 2 i 78 — 10 | "" 7\~ — 7 I-—
STRADDLE MOUNT KIT TRUSS ROD @)
51 PA74520 Pin Bracket — R 1 129 PA74730 Truss Rod 2 = 0O O 3¢ (®)
52 PA74532 Pin Bracket — L 1 130 P-3110 Nut — HX. 5/8 2 10 —#
o 74533  Plate 2 131 P-3448  Washer — Lock 5/8 2 l" T . 2 e
54 60813 Sleeve 1-1/4 x 2-3/4 Lg- 2 S | :
55 P-2447 Clevis Pin 1-1/8 x 7-1/2 Lg- 2 TINE ASSEMBLY ) C @]
56 P-2870 Capscrew 5/8 X 4-1/2 4 132 P-7164 Tine 1 | Q 3 2 [@)
57 P-3110 Nut — HX. 5/8 4 133 P-7166 Clamp 1
58 P-3448 Washer — Lock 5/8 4 134 P-2093 Plow Bolt — #3 H.D. 3/8 x 1-1/2 1 —{3 3|l
59 P-2448 Clinch Pin 3/8 x 1-1/2 2 135 P-2091 Capscrew 7/16 x 1-3/4 1 — 6
136 P-3116 Nut — HX. 3/8 1
CGAUGE WHEEL 137 P-3187 Nut — HX. — Lock 7/16 1 % ¢ o) 5 re)
80 PA74602 Axle — R — Short 1 138 P-3443 Washer — Lock 3/8 1 2
61 PA74770 Axle — L — Short il ﬁg ggﬂigg Wa.s}zlegh- Fllat 3/8 1 » .
62 PA74607 Axle — R — Long 1 2 D. P. Shove 1
63 PA74782 Axle — L — Long 1 - ) ) (WHEN USED WITH BASIC FRAME)
(Following parts are required for each of the above 4 axles) 141 P-7160 Sweeg _EE_FLSIB.. . c
64 PAB9974 Gauge Wheel Bracket 1 142 P-7171 Sweep — 47’ =
65 PA69768 Handle 1 g,

(10) (11)



—o-|2

R

LEFT

TINE SPACING - 47

WING FRAMES AND 6" EXTENSIONS

RIGHT

m=s

~ r?a—sr. ﬁéi*év‘ -

16 = ||

O O ] OO0
r;a—r|3-— ;q——»lr —-rzlk Tz}
o I = ] 1 |k, o] o)

B

-F—H-—rl‘I?_
Q

[¢)

o = = o) o)

e) (@)
6 15—l H‘] "‘“*T‘ 2 =
EELE

Q

I” EXTENSIONS

12" EXTENSIONS

%_ ; 2\\ & \
iy I £ | |
@) ST @) @] :13:! Q
e =| Sl 7" =L
Q . S — o) AN B 3 o)
i 7 - m
o] o Y [¢] o) S ¢ [®)
i -
T g o) ) p 0

(WHEN USED WITH WINGS)

(12)

’ L
—) ) A. Position an arm bracket—r on top of front frame mem-

ber as shown in Fig. 5. Secure using two (2) %'’
U-bolts, lockwashers and nuts (U-bolt set on outside
of frame cross brace). Attach a lift arm to arm bracket
as shown in Fig. 5. Secure with a 3/4 x 4’7 bolt,
lockwasher and nut. Insert one end of cable 5/16 x
76 lg. into top lug hole on lift arm (after inserting
cable thimble). Secure with two (2) cable clamps.

Opposite end of cable is to be inserted into outside
hole of cable bracket on wing frame. Use a cable
thimble in bracket hole before securing cable with
two (2) clamps. Repeat procedure on opposite side.
When wing 1ift is used, lock wings in upright position
using same clevis pin holding short wing cable to
wing stop.

HYDRAULIC WING LIFT ASSEMBLY (OPTIONAL)

B. Extend a standard 16" cylinder and position same be-

(13)

tween lugs on lift arms. By closing the cylinder,
wing sections will be raised to a 90 degree angle
with main frame.

Caution: Wing sections should be raised slowly with
hydraulic cylinder (or manually) when raised for the
first time. This will prevent wings from being pulled
past required position in wing stops. To adjust for
proper cable length, lock both wings up and into wing
stops with wing stop clevis pin. [n this position,
cylinder should be closed and cable should be drawn
up and clamped secure.

When wings are lowered for field use, attach short
wing cable back to wing stop. This will prevent
wings from hanging on lift arms in field operation.

FIG. 5

Lift Arm

Arm Bracket—R
3-Pt. Hitch
Cable Bracket
Cable Clamp
Cable Thimble
Cable

Bolt — 3/4 x 4

gorqmcn,pcam»_—‘



MECHANICAL WING LIFT ASSEMBLY (OPTIONAL)

ATTACHING FIELD CULTIVATOR TO TRACTOR

Proper adjustment of the tractor hitch arms are important
to the operation of the cultivator.

When using gauge wheels to control the operating depth
of the cultivator, adjust both gauge wheels to the same
depth. Then lengthen or shorten upper hitch link arm
until the main frame of the cultivator is runninglevel and
all teeth are penetrating to the same depth.

If the tractor is equipped with hydraulic depth control,
refer to the tractor operating manual for instructions on
how to lock out the system to allow the gauge wheels to
control the operating depth.

CAUTION: Be certain that tractor front end be

sufficiently weighted to compensate for rear
load when needed.

IMPORTANT: ALl hydraulically elévated equip-

ment must be locked to prevent accidental
lowgnng or must be lowered to the ground when
making adjustments or when equipment is idle.

Begin by inserting two (2) sleeves between top two holes
of wing stop bracket. Next place a lift stand over wing
stop and secure with two (2) 1/2"" x 3" bolts, lock-
washers and nuts. The winch is bolted to lift stand with
two (2) 3/8"" x 1°’ bolts, lockwashers and nuts as shown
in Fig. 6. Next insert a cable thimble into outer hole of
of cable bracket, feed cable through hole and secure with
two (2) clamps. Attach opposite end of cable to winch.
Before lifting wing, remove clevis pin and end of short
wing cable from wing stop. Use same clevis pin to lock
wing in upright position. Re-attach short wing cable to
wing stop when using cultivator in the field.

FIELD OPERATION v

Select proper speed (from 3% to 7 M. P. H.) for best
cultivation results. paiy
Speed should be reduced at the ends of the fie
turning should be augmented by use of the tractor
Do not make high speed turns at any time. :
Always raise the cultivator teeth completel_' i

ground when backing up. This will prevent s
breakage. g

FIG. 6

Lift Stand

Wineh

Sleeve

Bolt —1/2x 3

Cable — 5/16 x 70

Bolt — 3/8x 1

Wing Section

Cable Clamp

Cable Thimble

Cable Bracket ‘ ‘)

OO0 U PO

[y

(14)

OPERATING INSTRUCTIONS

LUBRICATION

Under normal conditions, the wheel bearings are greased

each year. Check the bearings for end play and adjust
if necessary.

TRANSPORTING THE UNIT

When transporting a cultivator with extensions, make sure
ends of cultivator are raised and secured in wing stops
if so equipped.
IMPORTANT: Whenever transporting farm im-
plements on public roads, it is the responsi-
bility of the operator to abide by the state laws
pertaining to wide loads, road speeds, safety
lighting protection. The slow moving vehicle
sign can be attached at any desired location on
the frame of cultivator.

STORAGE

Proper rust prevention treatment of the cultivator before
placing in storage will lengthen life of machine and
assist in efficient operation.

For maximum protection, store in a dry, well protected

. place.

Clean unit thoroughly and repaint spots where paint has
worn. Apply a thin coat of oil to shovels or teeth to
revent rust.

spect machine for worn or damaged parts and replace
ecessary.




